
 

Contractor’s Environmental 
and Social Assessment 
Report 
Sewerage Treatment Plant at Digha, Bihar  

Jayachitra S 1/23/23 C-ESIA & MP 
 

 

 
  



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

1  

 
 

                                                       

 
PROJECT 

 DEVELOPMENT AND OPERATIONS OF SEWAGE TREATMENT PLANTS AND 

SEWERAGE NETWORK AT PATNA, BIHAR 
IMPLEMENTING AGENCY 

   NATIONAL MISSION FOR CLEAN GANGA 
CLIENT 

 

BIHAR URBAN INFRASTRUCTURE DEVELOPMENT CORPORATION 

LIMITED 

PROJECT ENGINEER 

        - 

CONCESSIONAIRE 

DK SEWAGE PROJECT PRIVATE LIMITED 

DOCUMENT TITLE 

Environmental and Social Assessment report -Digha  
 
 

 

DOC. NUMBER 

 

10P155 - DKSTP/ESIA 
[...]
• Chapter 4 presents findings of the baseline studies conducted in the project influence area 

and secondary information collected to understand the existing environmental and social 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

25  

conditions. A summary of the stakeholder consultations and the approach adopted are also 

provided. 

• Chapter 5 presents the alternatives assessed and environmental and social good practices to 

be implemented by the project. 

• Chapter 6 presents E&S impacts identified across the project lifecycle. 

• Chapter 7 presents the Environmental and Social Management Plan (ESMP) to address the 

identified impacts. 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

26  

2 Project Description 

2.1 Project Location 

The STP for the Digha  zone is proposed to be set up in Patna Sadar sub-district located in Patna District 

in the State of Bihar. Please refer Annex 1 for the zonal map of Digha  and Figure 2 for the 

administrative boundaries and project location. 
 

Figure 2: Administrative Boundaries and Project Location 

The project area is accessible via Danapur – Aarah road which connects to the National Highway (NH)- 

30. The nearest airport to the project site is Patna Airport which is located at an aerial distance of 

about 6.5 km to the south-west of the site. The nearest railway station is the Digha  Halt Railway Station 

(about 1.6 km north of the site) while the major railway station is the Patliputra Junction Railway 

Station (about 4.86 km north-east of the site). 
 

2.2 Criteria for Site Selection 

The site for the proposed Digha zone STP is located near the bank of River Ganga (Refer Annex-12.An 

Office Memorandum regarding “Guidelines for siting industries which are in close proximity with the river” is issued by 

MOEF&CC, Impact Assessment Division via F. No. 22-39/2020-IA.III dated-14th Feb,2022 where it is clearly mentioned that 

the activities undertaken under Namami Gange Programmme like construction/development/renovation of STPs for 

pollution abatement of river Ganga and its tributaries are not prohibited in flood plain of riverine system). The 

designated land belongs to the Patna Municipal Corporation. This land was provided by Bihar Urban 

Infrastructure Development Corporation Ltd. (BUIDCO) to develop STP (100 MLD) at Digha. (Refer 

Annex-04 (NOC). The project site is located approx. 500 meters away from the river bank(refer 

Annexure -11 for joint inspection report and Google image).  

The criteria for site selection is based on availability of suitable land and extent of diversion of existing 

sewage flows. Previously this zone was part of Beur zone and sewage were treated in Beur STP (35 

MLD) which was then released into Badshahi Nalla. Later based on the population size and area, Digha  

Zone was created and under Namami Gange, a separate STP (100 MLD) and Sewerage Network was 

proposed for the entire zone. The proposed STP will collect sewage from two sewerage networks. 

 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

27  

Under the proposed sewerage system for the zone, Sewerage Network 1, will cover wards part of 21 

– 26, 28 and part of Digha Diara and Sewerage network 2 will cover wards 1 to 9, 20, 28, Patliputra 

area, and part of Digha Diara. The diversion of the flow from Sewerage Network 1 will outfall into 

Mandiri Nalla and Rajapur – Anandpuri Nalla and then pumped to SPS A (104 MLD). The diversion of 

the flow from Sewerage Network 2 will outfall into Kurji Pul Nalla and then pumped to SPS B (103 

MLD). The sewage collected at SPS A and SPS B will then be pumped to the proposed Digha STP. 

 

2.3 Project Design 

2.3.1 Land Use of Site 

The proposed Digha STP is located on a vacant Govt. land near the bank of River Ganga. The immediate 

land use is vacant fallow land which are used for cultivation to the west and east of project location 

and in the north of site boundary is Ganga flood plains and to the south is Loknayak Ganga path 

Expressway (under construction). The nearest settlement is at a distance of about 500 meters beyond 

upcoming Loknayak Ganga path Expressway. The project location can be accessed using two unpaved 

dirt routes i.e. via Gate no 83 and Gate no 93, Danapur-Aarah road, Patna. 

Within the project boundary, the total land area for the proposed STP upto the year 2035 (100 MLD) 

and its supporting treatment infrastructure is 5.26 hectares. The plot will have supporting 

infrastructure like security building, administration building, in built walkway, and fire water pump 

house. According to the design period by 2050 an additional area of 0.88 Ha. will be required to expand 

the project for 116 MLD capacity. The details of land requirement for present as well as for the future 

expansion are presented below. 
 

Year Capacity of STP (MLD) Land Required (Ha.) 

2035 100 5.26 

2050 116 6.14 (5.26+0.88) 
 

 
The present immediate landuse and approach road to the site is presented in the pictures below. 

 
 

North boundary from the centre of Project Location West boundary from the centre of Project Location 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

28  

 

South boundary from the centre of Project Location East boundary from the centre of Project Location 
 

  
Access road in front of Project Location Access road towards Ganga Ghat from Project 

Location 
 

Access road via Gate no 83 to Project Location               Access road via Gate no 93 to Project Location 

Figure 3: Site Photographs on 14.10.2021 

Proposal of Permanent access to Digha STP from GangaPath is under process for which all necessary 

documents have been submitted to concerned department.3D drawing in this reference is attached in 

Annex-8. 

 

 

 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

29  

 

2.3.2 Site Conditions 

The STP and the treatment scheme has been designed considering the following climatic and topographic 

data. 
 

Parameter Details 

1.   Ambient Temperature Minimum 15°C; Maximum 45°C 

2.   Design Sewage Temperature Winter 20°C; Summer 30°C 

3.   Relative Humidity Minimum 58%; Maximum 85% 

4.   Site conditions Tropical 

5.   Natural Ground Level at Site 49.3 to 49.8 (Varies across plant area) 

6.   Finished Ground Level at Site HFL + 0.30m = 52.82m 

7.   Ground water table 3 m to 4 m 

8.   High Flood Level 52.52 m 

 

2.3.3 Design Capacity 

The STP has been designed for an Advance Design Capacity. The initial design capacity for STP by 2035 

is 100 MLD and the ultimate design capacity by 2050 is 116 MLD. The projected wastewater flows 

pertaining to the various Design Years for the proposed Sewerage Scheme for a per capita supply of 

150 LPCD & 15% floating population as presented below: 
 

 
Sewerage Zone 

Area  
Ward Details 

Design Population 

(Sq.km) 2020 2035 2050 

Digha  34 1 to 9, 20 to 26 &28 (50%) 535406 701106 890250 

Flow Generation taking 135 LPCD (MLD) 57.82 75.72 96.15 

Floating Population @15% of designed population 80311 105166 133538 

Flow Generation taking 45 LPCD for floating population (MLD) 2.89 3.79 4.81 

Infiltration for 288km in MLD (taking 2500lit/Km/day) 0.72 0.72 0.72 

Total (MLD) 61.44 80.23 101.67 

Additional wastewater flow for Patliputra and Mainpura areas, MLD  12.00 14.00 

Total (MLD) 61.44 92.23 115.67 

Total (MLD) Say 62.00 100.00 116.00 

 
 

2.3.4 Raw & Treated Sewage Parameters 

The Sewage Treatment Plant at Digha is designed on the basis of following inlet and outlet parameters: 

 

 

 
 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

30  

    Parameter 
Raw sewage 
characteristics 

Treated Value as per 
Concessionaire Agreement 

NGT Discharge Standard 
(Consent to Establish) 

pH 6.0-8.5 6.5 - 9.0 5.5-9.0 

BOD, mg/L 100-
250 

<20 <10 

COD, mg/L 500 <50 <50 

TSS, mg/L <500 <50 <20 

Total Nitrogen, mg/L   <10 

Total Phosphorus, mg/L   <1 

Faecal Coliform 
MPN/100 ml 

106-107 <1000 Desirable-100 & 

Permissible-230 
        

Source: WABAGH, Process Description Document (10P155-B0012-2101) 

 

As per regulatory compliances, all STPs are required to meet the NGT effluent standard. In case of Digha 
STP, a window of 2years has been allowed by Bihar State Pollution Control Board (BSPCB) to comply with 
the NGT effluent standards after the project actually starts its operation (Refer Annex-13). 
 

2.3.5 Dewatered Digested Sludge Characteristics 
 
The digested sludge characteristics are given below: 

Parameter Details 

Outlet concentration of dewatered sludge More than 20% Solids 

Faecal Coliform Limit, MPN/g of TS Less than 20,00,000 MPN per gram of total dry solids 

(20,00,000 MPN/gTS) 

2.4 Process Description 

The sewage treatment is based on a biological treatment process. Further the sludge generated from 

the treatment plant shall be anaerobically digested to produce biogas which in turn will be used for 

generation of power through gas engines. The Digha STP is spread across 5.26 hectares of land and   

will include the following treatment stages and components: 
 

# Treatment Stage Components 

1. Preliminary Treatment • Stilling Chamber 

• Mechanical Fine Screen 

• Manual Fine Screen 

• Grit Distribution Chamber 

• Grit Chamber 

• Bypass 

2. Primary Treatment • Primary Clarifier Distribution Chamber 

• Primary Clarifier 

3. Secondary Treatment • Aeration Tank 

• Process Air Blower Area 

• Secondary Clarifier Distribution Chamber 

• Return Activated Sludge Sump 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

31  

4. Disinfection and 
Disposal 

• Chlorine Contact Tank 

• Gas Chlorination System 

• Chlorine Leak Absorption System 

• Absorbent Tank 

• Caustic Solution Recirculation Pump 

• Chlorine Leak Blower 

• Treated Water Disposal – treated water will 
be disposed to the Kurji Nalla , which in turn 
connect to the river. This Kurji Nalla will 
carry mainly storm water after 
commissioning of this STP. 

5. Sludge Handling • Digester Feed Sump 

• Anaerobic Sludge Digester 

• Digested Sludge Sump 

• Centrifuge 

• Polymer Dosing System 

• Supernatant Sump and Pumps 

6. Biogas Handling and 
Power Generation 

• Gas Holder 

• Biogas Scrubber 

• Biogas Flare 

• Biogas Engine ( 1060KVA capacity ) 

7. Heat Recovery System • Hot Water Tank and Hot Water 
Recirculation Pumps 

• Jacket Water Waste Heat Recovery Unit 

• Exhaust Gas Waste Heat Recovery Unit 

8. Auxiliary Units Section • Plant Water System 

• Bore Wells 

• Potable Water / Utility Water 

 
 
 

Refer Annex 2 & Annex 3 for the proposed Site Layout and Treatment Flow Diagram of the Digha STP. The 
Annexes provide the project design, various units of the STP, capacities, and treatment flow.



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

32  

A block diagram of the proposed treatment scheme with the components as indicated above have been 

provided in Figure 4 below. 
 

Figure 4: Block Diagram of Proposed Scheme 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

33  

 
1. Preliminary Treatment 

 

The preliminary treatment comprises of screenings and grit removal operations. During this operation, 

solid substances like floatables, rags, grit etc. are removed from the wastewater. This is achieved in 

two process steps: 

• Fine solids and clogging constituents are removed from the sewage by fine screen units. 

• In the grit chamber heavy particles (grit) with high settling velocities are removed by 

sedimentation. 

2. Primary Treatment 
 

This section receives the screened and de-gritted sewage. In this part of treatment plant, substantial 

amount of influent suspended solids and a portion of influent BOD are removed in the Primary 

Clarifier. 

 

3. Secondary Treatment 
 

The secondary treatment converts soluble or dispersed organic wastewater constituents which are 

not removed during Primary Treatment, into biomass. The treatment process is implemented for the 

removal of carbonaceous BOD removal using suitable microorganisms (bacteria) and supply of oxygen. 

The dissolved oxygen concentration maintained in the aeration tank shall be approx. 2 mg/l and air 

supply shall be carried out through air blowers. The aeration system comprising of blowers, fine 

bubble diffusers shall be designed to maximize oxygen transfer and to adapt to the changing oxygen 

demands in biological treatment system. 

The mixed liquor from the aeration tank will be distributed to the secondary clarifier system to 

separate the activated sludge from the treated wastewater. The secondary clarifier system comprises 

of four (4) clarifiers. The settled biomass from the clarifiers is then removed while some of it is partly 

recycled through the Return Activated Sludge (RAS) Sump. 

4. Disinfection and Disposal Section 
 

Secondary Treatment Section is followed by a disinfection system based on Chlorination to reduce the 

coliform level present in the treated sewage to the desired levels. After disinfection, the sewage is 

disposed of to the river through disposal pipe / channel. Treated water will be disposed to the Khurji 

Nalla, which in turn connect to the river.  

The potential for reuse of treated waste water is being explored in the areas of irrigation, Gardening 

and other bulk usage. State Government is in the process of preparing reuse policy in this regard which 

also reflected in consent to established attached in Annexure-6 

 

 Sludge Handling Section 
 

The sludge from the primary and secondary treatment process shall be used for the production of 

biogas. The sludge from the primary and secondary process are collected in the Digester Feed Sump 

which aids in keeping the sludge in suspension and prevents any settling. The Anaerobic Sludge 

Digesters aid in digesting the thickened sludge in the absence of air resulting in the production of 

biogas with approx. 60% methane. The digested sludge is then transferred to the Digested Sludge 

Sump by gravity and dewatered using a centrifuge based system. Supernatants from digester, 

centrifuge feed sump and from centrifuge are received at the supernatant sump and pumped to the 

primary clarifier distribution chamber. 



CONTRACTOR’S ENVIRONMENTAL AND SOCIAL ASSESSMENT REPORT  

34  

5. Biogas Handling Section 
 

The biogas generated by the anaerobic digestion process will be used in co-generation plant in order 

to produce heat and electrical energy. 

To ensure continuous supply of generated biogas, a gas holder of adequate capacity shall be 

constructed. Prior to utilization, the biogas shall be passed through the biogas scrubber plant where 

the Hydrogen Sulphide (H2S) and Sulphur Dioxide gas (SO2) will be removed. Caustic Soda solution shall 

be used for the biogas scrubbing so as to reduce the hydrogen sulphide present in biogas. The spent 

caustic would then be regenerated in a Biological Aerobic Reactor and recycled back to the scrubbing 

process. Pure elemental sulphur will be recovered as a by-product. 

Gas flares (2 nos.) with drip trap, pressure regulator, flame arrestor and pilot burner will be installed 

to burn the biogas produced from the treatment plant under emergency conditions. Capacity of the 

flares will be 120% of gas generated from the plant. Biogas engine of 1060KVA capacity will be installed 

in the plant. 

Biogas Engine shall be installed for generation of electricity from biogas. Cogeneration system will be 

provided inside the Gas Engine Building. Heat Recovery units, cooling system and Biogas Engines shall 

be housed in the Biogas Engine Building. Biogas engine supplied will include required exhaust ducting, 

HT radiator, Wet Ventilation System, Fresh and used lube oil system, cooling water circuit for HT and 

LT system and Cooling water filling system. 

6. Heat Recovery Section 
 

A seasonal variation in the incoming raw sewage is expected during winter and summer season. For 